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TEST REPORT CERTIFICATION

Applicant : TP-LINK Technologies Co.. Lid,
Manufacturer : TP-LINK Technologies Co., Ltd.
EUT Description 34M Wireless ADSL2+ Router
(A) MODEL NO. - TD-WR901G
(B) SERTAL NO. : N/A

(C) POWER SUPPLY : DC 12V From Adapter AC 120V/60Hz
Fest Procedure Used:
FCC Rules and Regulations Part 15 Subpart C 2007

The device deseribed above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO.. LTD.
to determine the maximum emission levels emanating from the device. The maximum
emission levels are compared to the FCC Part 15 Subpart C limits both radiated and
conducted emissions.

Ihe test results are contained in this test report and AUDIX TECHNOLOGY (SHENZHEN)
CO. LTD. is assumed full responsibility for the accuracy and completeness of these tests.

Also. this report shows that the Equipment Under Test (EUT) is to be technically compliant
with the FCC requirements.

I'his report applies to above tested sample only.  This report shall not be reproduced in part
without written approval of AUDIX TECHNOLOGY (SHENZHEN) CO.. L'TD.

Date of Test : Dec. 19, 2007 ~Jan.23, 2008

Prepared by : Yﬂ WIM%/

YoYo Wang / Assistant

Reviewer: _LAW H\«L

_Iceman Hu/ Supervisor /
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
FCC Part 15: 15.207
Conducted Emission Test ANSI C63.4: 2003 PASS
KDB58074
FCC Part 15: 15.209
Radiated Emission Test ANSI C63.4: 2003 PASS
KDB58074
FCC Part 15: 15.247
6dB Bandwidth Test PASS
KDB58074
FCC Part 15: 15.247
Output Power Test PASS
KDB58074
. FCC Part 15: 15.247
Band Edge Compliance Test PASS
KDB58074
. FCC Part 15: 15.247
Power Spectral Density Test PASS
KDB58074
MPE ESTIMATION FCC Part 2: 2.1093 PASS
Antenna requirement FCC Part 15: 15.203 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018
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2. GENERAL INFORMATION
2.1.Description of Device (EUT)
Product name : 54M Wireless ADSL2+ Router
Model Number : TD-W8901G
Operation frequency X 2.412GHz-----2.462GHz ISM Band
Channel Number : 11
Channel frequency : F=2412+5(K-1) K=1,2,....... 11
Radio Technology : IEEE 802.11b/g
Modulation Technology |: DSSS for IEEE 802.11b and OFDM for IEEE 802.11g
Data Rate : IEEE 802.11b: 11/5.5/2/1mbps.
IEEE 802.11g: 54/48/36/24/18/12/9/6mbps.
(See note)
Output power : 18.36dBm(Maximum measured)
Power : DC 12V from adapter AC 120V/60Hz
Antenna Assembly Gain |: 5dBi (maximum)
Applicant : TP-LINK Technologies Co., Ltd.
Building 7, Second Part, Honghualing Industrial Zone, Xili
town, Nanshan District, Shenzhen, China
Manufacturer X TP-LINK Technologies Co., Ltd.
Building 7, Second Part, Honghualing Industrial Zone, Xili
town, Nanshan District, Shenzhen, China
Power Adapter : Manufacture: LEADER ELECTRONICS INC.
M/N: MT12-4120100-A1
Cable: Unshielded, Detectable, 2.0m
Date of Test : Dec.19, 2007 ~Jan.23, 2008
Date of Receipt : Dec.18, 2007
Sample Type : Prototype production

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018



2.2.Data rate VS output power

FCC ID:TE7TDW8901G
page 2-2

Note: For all mode and data rate the test channel was CH6:2437MHz
Mode CH Data rate (Mbps) | Out power(dBm)
1 18.36
18.02
CH1:2412MHz 53 1313
11 17.87
1 17.95
2 17.32
IEEE802.11b CH6:2437MHz 55 1746
11 16.89
1 17.64
2 17.52
CH11:2462MHz 53 1723
11 17.32
6 14.11
9 13.89
12 13.56
CH1:2412MHz 18 13.92
24 13.59
36 13.83
48 13.42
54 13.65
6 14.25
9 14.09
12 13.83
18 13.52
IEEES02.11g CH6:2437MHz A 1379
36 13.54
48 13.26
54 13.71
6 14.17
9 14.02
12 13.56
18 13.69
CH11:2462MHz A 13.75
36 13.45
48 13.28
54 13.46
When IEEE 802.11b’s data rate was 1Mbps and IEEE 802.11g’s data rate was
6Mbps, the EUT have maximum output power and all the test was performed in
this data rate set.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018



2.3.1.PC 1#

EMC CODE
M/N

S/N
Manufacturer
Power Cord
FCC 1D
BSMI ID

2.3.2.PC2#

EMC CODE
M/N

S/N
Manufacturer
Power cord
FCC ID
BSMI ID

2.3.3.PC 3#

EMC CODE
M/N

S/N
Manufacturer
Power Cord
FCC 1D
BSMI ID

2.3.4MONITOR 1#

EMC CODE
M/N
S/N

Manufacturer

Data Cable (VGA)

Power Cord
FCC 1D
BSMI ID

FCC ID:TE7TDW8901G

2.3.Tested Supporting System Details

Test PCE

HP Pavilion W1000
THT504101L

HP

Unshielded, Detachabled, 1.8m
By DoC

R31001

Test PC G

AGO17PA#AB2

CN5470G18

HP

Unshielded, detachabled, 1.8m
By DoC

R33001

Test PCF

HP Pavilion W1000
THT442106N

HP

Unshielded, Detachabled, 1.8m
By DoC

R33001

ACS-EMC-LMO02R

1907FPt

CN-009759-71618-6 AP-ACPP
DELL

Shielded, Detachabled, 2.0m
Unshielded, Detachabled, 1.8m
By DoC

R3A002

Audix Technology (Shenzhen) Co., Ltd.

page 2-3
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2.3.5.MONITOR 2#

EMC CODE

M/N

S/N

Manufacturer
Data Cable (VGA)
Power Cord

FCC 1D

BSMI ID

2.3.6.MONITOR 3#

EMC CODE

M/N

S/N

Manufacturer
Data Cable (VGA)
Power Cord

FCC ID

BSMI ID

2.3.7.PS/2 MOUSE 1#

EMC CODE
M/N

S/N
Manufacturer
Data Cable
FCC ID
BSMI ID

2.3.8.PS/2 MOUSE 2#

EMC CODE
M/N

S/N
Manufacturer
Data Cable
FCC 1D
BSMI ID

FCC ID:TE7TDW8901G

ACS-EMC-LMO3R

1907FPt

CN-009759-71618-6 AP-ACPP
DELL

Shielded, Detachabled, 2.0m
Unshielded, Detachabled, 1.8m
By DoC

R3A002

ACS-EMC-LMO04R

1907FPt

CN-009759-71618-6 AP-ACPP
DELL

Shielded, Detachabled, 2.0m
Unshielded, Detachabled, 1.8m
By DoC

R3A002

ACS-EMC-MO05R

N3+ Optical

K043240960

HP

Shielded, Undetachabled, 1.8m
By DoC

R31258

ACS-EMC-M06R

N3+ Optical

K043801559

HP

Shielded, Undetachabled, 1.8m
By DoC

R31258

Audix Technology (Shenzhen) Co., Ltd.

page 2-4
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2.3.9.USB MOUSE 3#

EMC CODE
M/N

S/N
Manufacturer
Data Cable

FCC ID
BSMI ID

2.3.10.PS/2 KEYBOARD 1#

EMC CODE
M/N

S/N
Manufacturer
Data Cable
FCCID
BSMI ID

2.3.11.PS/2 KEYBOARD 2#

EMC CODE
M/N

S/N
Manufacturer

Data Cable
FCCID
BSMI ID

2.3.12.USB KEYBOARD 3#

EMC CODE
M/N

S/N
Manufacturer
Data Cable
FCC 1D
BSMI ID

FCC ID:TE7TDW8901G

ACS-EMC-MO8R

MO056UOA

F1800P4E

DELL

Shielded, Undetachabled, 2.0m

By DoC
R41108

ACS-EMC-K08R

5219

BN44300510

HP

Shielded, Undetachabled, 1.8m
E5XKB5209

R31213

ACS-EMC-K09R
5219

BN43300914
HP

Shielded, Undetachabled, 1.8m
E5XKB5209
R31213

ACS-EMC-K11R

SK-8115
CN-ODIJ313-71616-6BB-049J
DELL

Shielded, Undetachabled, 2.0m
By DoC

T3A002

2.3.13.Communications Corporation

Manufacturer
M/N
S/N

2.3.14.LAN Cable
2.3.15.LINE Cable
2.3.16.LAN Cable

ZYXEL
IES-1000
S525128668

Unshielded, Detachable 10m
Unshielded, Detachable 10m
Unshielded, Detachable 1.0m

Audix Technology (Shenzhen) Co., Ltd.

page 2-5
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2.4.Test Facility

Site Description
Name of Firm

3m Anechoic Chamber

3m & 10m Anechoic Chamber :

EMC Lab.

2.5.Measurement Uncertainty

FCC ID:TE7TDW8901G
page 2-6

Audix Technology (Shenzhen) Co., Ltd.

No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou, Shenzhen,
Guangdong, China

Certificated by FCC, USA
Registration Number: 90454
Jun. 13, 2006

Certificated by FCC, USA
Registration Number: 794232
Jan. 31, 2007

Certificated by DATech, German
Registration Number: DAT-P-091/99-01
Feb. 02, 2004

Certificated by NVLAP, USA
NVLAP Code: 200372-0
Apr.01, 2006

Certificated by Nemko, Norway
Aut. No.: ELA135
May. 15, 2007

Certificated by Industry Canada
Registration Number: IC 5183A-1
Aug.10, 2007

No. Item Uncertainty
1. | Uncertainty for Conducted Emission Test 1.22dB
2. | Uncertainty for Radiated Emission Test<1GHz 4.62dB
3. | Uncertainty for Radiated Emission Test>1GHz 4.79dB
4. | Uncertainty for Frequency measure 0.42%10°
5. | Uncertainty for conducted power measure 0.112

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018




FCC ID:TE7TDW8901G

page 3-1

3. POWER LINE CONDUCTED EMISSION TEST

3.1.Test Equipments

Item |Equipment Manufacturer Model No. |[Serial No. Last Cal. |Cal. Interval
1. |Test Receiver |Rohde & Schwarz|ESHS10 838693/001 May 11,07 |1 Year

2. |[LIS.N#2 Kyoritsu KNW-407 [8-1636-1 May 11, 07 |1 Year

3. |L.LS.N.#3 EMCO 3825/2 9006-1660 May 11, 07 |1 Year

4.  |Terminator Hubersuhner 50Q No. 1 May 11,07 |1 Year

5. |RF Cable MIYAZAKI 5D-2W LISN Cable 1# |Aug.11, 07 |1/2 Year

6. |Passive Probe |Rohde & Schwarz|ESH2-Z3  [299.7810.52  |May 11, 07 |1 Year

7. |Coaxial Switch |Anritsu MP59B M55367 Aug.11, 07 |1/2 Year

8.  |Pulse Limiter |Rohde & Schwarz|ESH3-72 100340 Aug.11,07 |1/2 Year

3.2.Block Diagram of Test Setup

3.2.1.Block diagram of connection between the EUT and simulators

AC Mains
—» AC Mains <
LISN.#3
4 5000 TERMINATOR
Monitor 1#
PS/2 Keyboard 1# —‘
a
PS/2 Mouse 1#— PCG
Monitor 2# a d Monitor 3#
PS/2 Keyboard 2# —| PCF Communications
y Corporation PCE | USB Mouse 3#
PS/2 Mouse 2# b USB Keyboard 3#
c C
EUT
Dummy Load 100 ()
a: VGA Cable
b: LINE Cable
Adaptor ¢: LAN Cable(10m)
d: LAN Cable(1.0m)
Test Receiver L.ILS.N. #2
AC Mains

(EUT: 54M Wireless ADSL2+ Router)

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08018
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3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(nV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ SMHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet
the commission requirement and operating regulations in a manner which tends to
maximize its emission characteristics in a normal application.

3.4.1.54M Wireless ADSL2+ Router (EUT)

Model Number : TD-W8901G
Serial Number : N/A
Manufacturer : TP-LINK Technologies Co., Ltd.

3.4.2.Support Equipment
3.5.0perating Condition of EUT

3.5.1.Setup the EUT and simulator as shown as Section 3.2.

: As Tested Supporting System Detail, in Section 2.2..

3.5.2.Turn on the power of all equipment.
3.5.3.PC G ping data with PC F; PC F ping data with PC E; PC E ping data with PC G

3.5.4.PC E also running the Control program which can make the EUT work in test
mode (TX mode)

3.5.5.The other port of the EUT was connected to a 1002 Dummy Load.

3.6.Test Procedure

The EUT is connected to the power mains through a line impedance stabilization
network (L.I.S.N.#2). This provides a 50 ohm coupling impedance for the EUT.
Please refer the block diagram of the test setup and photographs. The other peripheral
devices power cord connected to the power mains through a line impedance
stabilization network (L.I.S.N.#3). Power on the PC and let it work normally, we use a
keyboard test soft ware, let EUT working in test mode, then test it. Both sides of AC
line are checked to find out the maximum conducted emission. In order to find the
maximum emission levels, the relative positions of equipment and all of the interface
cables shall be changed according to ANSI C63.4: 2003 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 10kHz.
The frequency range from 150kHz to 30MHz is checked.

The test result are reported on Section 3.7.,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018



3.7.Power Line Conducted Emission Test Results
PASS.

FCC ID:TE7TDW8901G

page 3-3

(AIll emissions not reported below are too low against the prescribed limits.)

The EUT with the following test modes was tested and selected (mode 1) to read Q.P
values and average values, all the test results are listed in next pages.

EUT: 54M Wireless ADSL2+ Router

Test Date: Dec.19, 2007

Model No. : TD-W8901G

Temperature: 23°C

The details of test modes are as follows :

Humidity: 54%

Refi Test Data No.

No. Test Mode eference Test Data No
VA VB

L. TX Mode 45 e

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08018



AUDIX 2
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MNo.& ke Feng Bosd ,El:ck 52,
Shenzhen 3Icience & Industry Park
Nantou, 3henzhen, Guangdong, Chiina
Tel:HEE-755-26630405-7
Fax:+806-"755-266032877

Postecode: 518057

Data: &

0 L evel {dBuv)

File: D:DATARODY ReportTTP-LINKWMCSTQ1700.EMI (13)

Date: 2007-12-19

FCCPART 15 C

;?i:::::f\nga\#_gﬁh/gwfﬂ“’xﬁxf“hhw‘”FhJﬁqﬂ#“
T 911

FCC PART 15 C (AVG)

'-1_1_&
40 g
; & mnie
0.15 2 5 1 P 5 10 20 30
Frequency (MHz)
Site no. Aydix No.l Conduction Data no. 5
Dis. / Ant. — ENW40T WA [(1#) Ant. pol.
Limit FCC PART 15
Env. / Ins. Temp:ia3"’ Hurni = 54% Engineer Jaray
EUT : 54M TWireless ADSLZ+Router
Power Rating : DC 12V from adapter 120V c60Hz
Test Mode Tr Mode
nSM TD-WE801G
LIZNH Cable Eraission
Fredg Facrtor Loss  Reading Lewvel Limits Margin Remark
[HMH=z) [dE) (dE) [dBui) [dBur) [dEuW) (dE)
1 0.27 0.13 10.15 45.0%9 55.37 51.14 5.77 QoF
Z 0.27 0.13 10.15 27.4%9 37.77 51.14 13.37 bverage
k] n.39 0.08 10.14 40.30 50.53 5&.09 T.56 ol
4 0.39 0o.08 10.14 21.50 31.73 45.09 16.36 brerage
E 0.88 0.05 10.14 40.20 E0.39 E&.00 E.61 op
& 0.66 0.05 10.14 20.50 30. 69 45.00 15.31 brerage
7 1.591 0.05 10.15 359.80 50,10 56.00 5.%80 QF
& 1.91 0.05 10.15 21.50 31.70 4. 00 14.30 brerage
9 Z.60 0.07 10.1s 40.20 50.43 56.00 5.57 QoF
10 Z.60 o.07 10.18 22.30 32.53 46,00 13.47 bverage
11 2.96 0o.08 10.17 40.00 EO0.25 E&.00 E.7E o
1z Z.96 0o.08 10.17 2z.50 3z2.75 45.00 13.25 brerage
Femarks: Emiszsion Lewel= LISH Factor + Cable Loss + BReading.

If the average limit is met

when using & gquasi-peak detector,
the EUT shall be deerwed to mweet both limits and measurement
with average detector is unnecesssary

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08018
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Ho.& ke Feng Fo=md ,EBl:ck 52,
Shenzhen Icience & Industry Park
Hantow, Shenzhen, Guangdong, China
Tel:+H36-755-26639405-7
Fax:+56-755—-2B632877

Posteode: 518057

Data

0 Level {dBuv)

40

W]

File: D:ADATA 2007 ReportTiTP-LINKWACSTQ1700.EMI (13)

Date: 2007-12-19

FCCPART 15 C

FCC PART 15 C (AVG)

A9 .2 B 1 P ] 10 20 30
Frequency (MHz)
Site no. hudix MNo.l Conduction Data no. =]
Di=s. / Ant. — FNT407 VB (1) Ant. pol.
Limit FCC DPART 15
Env. / Ins. Temp:23" Humi: 54% Engineer Jarny
EUT 54N TWireless ADSLZ+ROUtEr
Fower Rating DC 12V from adapter 120V/60Hz
Test Mode T Mode
MW Th-TES01G
LIZW Cable Ermission
Frecg Facrcor Loss  Feading Lewvel Limits Margin Remark
(IMHz) (dE) (dE) [dEuW) [dBui) [dBur) (dE)
1 0.21 0.15 10.15 42.40 Ez.70 63.22 10.5z2 o3}
Z 0.21 0.15 10.15 25.80 36.10 53.22 17.1z2 byerage
3 0.42 0.08 10.14 358.40 45. 62 57.47 §.85 QF
4 0.4z 0.0 10.14 22.30 3z.5z2 47,47 14.95 brrerage
5 0.83 o.04 10.14 37.23 47,41 S5&.00 g.59 op
] 0.63 0.04 10.14 253.41 33.59 45,00 12.41 bvrerage
7 0.93 0O.04 10.15 20.30 30.49 45,00 15.51 brrerage
8 0.93 0o.04 10.15 37.80 47.99 56,00 §.01 QF
9 1.79 0.05 10.15 23.40 33.60 46,00 1z2.40 brerange
10 1.79 0.05 10.15 38.15 45.35 56.00 7.65 oF
11 Z.75 0o.07 10.18 23.81 34.04 45,00 11.86 brerage
1z Z.75 0.07 10.16 40.01 E0.z4 56.00 5.76 P
Remarks: Emission Lewel= LISN Factor + Cable Loss + REeading.

IT the average limit is wmet when using a gquasi-peak detector,

the EUT shall
with average detector 18 UNNECesSSary

Audix Technology (Shenzhen) Co., Ltd.

be deemed to meet both limits and mweasurement
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4. RADIATED EMISSION TEST
4.1.Test Equipment
The following test equipments are used during the radiated emission test:
4.1.1.For Anechoic Chamber
Frequency rang: 30~1000MHz
Item |Equipment Manufacturer Model No. |Serial No. Last Cal. |Cal. Interval
1 3#Chamber AUDIX N/A N/A Dec.20.07 [1/2 Year
2 EMI Spectrum |Agilent E7403A MY42000106 [May 11,07 |1 Year
3 Test Receiver |Rohde & Schwarz|ESVS20  [830350/005  [May 11, 07 |1 Year
4 Amplifier HP 8447D 2944A07794 |Sep.11,07 [1/2 Year
5 Bilog Antenna [Schaffner CBL6111C |2598 Feb.22, 07 |1 Year
6 RF Cable MIYAZAKI 5D-2W 3# Chamber No.1 |July. 16, 07 [1/2 Year
7 RF Cable MIYAZAKI 5D-2W 3# Chamber No.2 |July. 16, 07 |1/2 Year
8 RF Cable FUJIKURAw RG-55/U  |3# Chamber No.3 |July. 16, 07 [1/2 Year
9 RF Cable FUJIKURA RG-55/U  |3# Chamber No.4 |July. 16, 07 [1/2 Year
10 |Coaxial Switch |Anritsu MP59B M73989 July. 16, 07(1/2 Year
Frequency rang: above 1000MHz
Item |[Equipment |[Manufacturer [Model No. Serial No. Last Cal. Cal. Interval
1. |Spectrum |Agilent E4446A MY41440292 |May 11,07 |1 Year
2. |Amp HP 8449B 3008A00863 |May 11,07 (I Year
3.  |Antenna EMCO 3115 9607-4877 Jan. 23, 07 1.5 Year
4  |Antenna EMCO 3116 00060088 May 28,07 |1 Year
5. |HF Cable [Hubersuhne |Sucoflex104 |- May 11,07 |1 Year

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018
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4.2 .Block Diagram of Test Setup

Page 4-2

4.2.1.Block diagram of connection between the EUT and simulators

> <
) AC Mains AC Mains
A A
Monitor 1#
PS/2 Keyboard 1# [+
a
PS/2 Mouse 1#— PCG .
: a
Monitor 2# p Monitor 3#
PS/2 Keyboard 2# — PCE Communications
Y Corporation PCF | USB Mouse 3#
PS/2 Mouse 2# b USB Keyboard 3#
c c
EUT
Dummy Load 100 ()
a: VGA Cable
b: LINE Cable
Adaptor ¢: LAN Cable(10m)
¢ d: LAN Cable(1.0m)
AC Mains

(EUT: 54M Wireless ADSL2+ Router)

4.2.2 .In Anechoic Chamber

ANTENNA TOWER

y73 METERS

EUT and
Support System

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

TURN TABLE

1.5m(L)*1.0m(W)*0.8m(H) (WOOD)

0.8 METER

GROUND PLANE

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08018
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4.3.Radiated Emission Limit
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(nV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV =20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency
bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

4.4 EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

4.4.1.54M Wireless ADSL2+ Router (EUT)

Model Number ;. TD-W8901G
Serial Number : N/A
Manufacturer : TP-LINK Technologies Co., Ltd.
4.4.2.Support Equipment . As Tested Supporting System Detail, in Section 2.2.

4.5.0perating Condition of EUT

4.5.1.Setup the EUT and simulator as shown as Section 4.2.
4.5.2.Turn on the power of all equipment.
4.5.3.PC G ping data with PC F; PC F ping data with PC E; PC E ping data with PC G

4.5.4.PC E also running the Control program which can make the EUT work in test
mode (TX mode)

4.5.5.The other ports of the EUT was connected to a 100Q2 Dummy Load

4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. Power on the EUT and let it work normally, we use a
keyboard test soft ware, let EUT working in test mode, then test it. EUT is set 3 meters
away from the receiving antenna, which is mounted on a antenna tower. The antenna
can be moved up and down between 1 meter and 4 meters to find out the maximum
emission level. Broadband antenna (calibrated bilog antenna) is used as receiving
antenna. Both horizontal and vertical polarization of the antenna are set on test.

The bandwidth of the EMI test receiver (R&S ESVS20) is set at 120kHz.

Frequency range from 30MHz to 1000 MHz.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018
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The bandwidth of the VBW is set at IMHz and RBW is set at 1IMHz for peak
emissions measurement above 1GHz and 1MHz RBW 10Hz VBW for average
emission above 1GHz

The frequency range from 30MHz to 10™ harmonic are checked.
The test modes (IEEE 802.11b TX/ IEEE 802.11g TX) are tested in Anechoic Chamber

and all the scanning waveforms are reported with antenna in horizontal and vertical
polarization on Section 4.7.

4.7 .Radiated Emission Test Results
PASS.

The frequency range from 30MHz to 1000MHz and above 1GHz is investigated.
Please see the following pages.

All the emissions 1GHz~4GHz and 18GHz~25GHz are peak measured and comply
with average limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018



Test Date: Dec.20, 2007~Jan.23, 2008

The details of test modes are as follows :

Temperature: 24°C

FCC ID:TE7TDW8901G

Page 4-5

Humidity: 56%

Test | Frequency Reference Test Data No.
Test Mode
Mode (MHz) Horizontal | Vertical
1. 30~1000 Tx Mode #5 #6
2. Tx IEEE802.11b CH1 2412MHz #37 #38
3. Tx IEEE802.11b CH6 2437MHz #40 #39
4. Tx IEEE802.11b CH11 2462MHz #41 #42
1000~4000
5. Tx IEEE802.11g CH1 2412MHz #48 #47
6. Tx IEEE802.11g CH6 2437MHz #45 #46
7. Tx IEEE802.11g CH11 2462MHz #44 #43
8. Tx IEEE802.11b CH1 2412MHz #3(P), #1(P),
#4(Av) #2(Av)
9. Tx IEEE802.11b CH6 2437MHz #5(P), #1(P),
#6(Av) #8(Av)
10. Tx IEEE802.11b CH11 2462MHz | #11(P), #9(P),
#12(Av) #10(Av)
4000~18000
11. Tx IEEE802.11g CH1 2412MHz #13(P), #15(P),
#14(Av) #16(Av)
12. Tx IEEE802.11g CH6 2437MHz #19(P), #17(P),
#20(Av) #18(Av)
13. Tx IEEE802.11g CH11 2462MHz | #21P), #23(P),
#22(Av) #24(Av)
14. Tx IEEE802.11b CH1 2412MHz #25 #26
15. Tx IEEE802.11b CH6 2437MHz #28 #27
16. Tx IEEE802.11b CH11 2462MHz #29 #30
18000~25000
17. Tx IEEE802.11g CH1 2412MHz #32 #31
18. Tx IEEE802.11g CH6 2437MHz #33 #34
19. Tx IEEE802.11g CH11 2462MHz #36 #35
Note: “P” means “peak”, “Av” means “average”

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08018



Frequency: 30MHz~1GHz

AUDIX 2

FCC ID:TE7TDW8901G
Page 4-6

Nod Ke Feng Foad Block 52,
Man shan Science&lndustoy
shen zhen Guangdong
hittp:/ferarer andic com.en

Data: 5

File: D:2007 Report Data\T\TP-LINKCACS 70 1700.EMI (12)

Level (dBuVin)
80

Date: 2007-12-20

I e

FCC PART15 C

12 4

i

035 2241, 118. 612, BUG. 1000
Trace: {Discrete) Frequency (MHz)
Site no. : 3% Chamber Radiation Data no. 5
Di=. ~ Ant. dm 2594 Ant . pol. HOEILZOHTAL
Limit FCC FARTIE C
Envr. ~ In=s. 2a=C-5hR% ESVS20 Enginser Jany
EUT EiM Wireless ADSLZ2+Router
Fower Rating DC 12V  From adapter 120V-60H=z
Test Mode T mode
H-H TD-W39013
Ant Cable Emni==ion
Freq. Factor Lozs Reading Level Limitsz Margin Remark
(MHz)]  (dBsm) (dB] (dBu¥) (dBu¥.m)] (dBu¥.m] (dB)
1 198 .78 10.04 1.32 18.17 29 .53 43 .50 13 .97 ]
2 211.39 10 32 1.3%7 17 .56 29,25 43 50 14 .25 QP
3 266 . RE 13 86 1.64 13.79 3129 4600 11.71 o)
i 306 .89 154D 1.76 12.249 29 . 45 46 .00 16 .55 o] >
5 33,43 18 .53 2.08 10 31 an. 92 4600 15 .08 P
E BR7 .29 20,50 2.29 g.22 31.01 46 .00 14.99 QF
Femarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

2.

The emi==ion level= that are ?0dB kelow the cfficial
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08018
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Hod Ee Feng Road Block 52,
Man shan Secience&lndustoy
shen zhen Guangdong
hitdpeharanw audin corm.cn

Data: 6 File: D200 Report Data\TP-LINK'ACS 701 700.EMI (1)
80 Level (dBuim) Date: 2007-12-20
FCCPART15 C
|
40 —I
2
Lj PR 6
0 1] 224, 414. 612, BUO&. 1000
Trace: (Discrete) Fregquency (MHz)
Site no. ; 3% Chamber Radiation Data no. : &
Di=. ~ Ant. dm 2598 Ant . pol. YERTICAL
Limit FCC FARTLE C
Enwv. -~ In=s. 24=C-0R% ESVS20 Enginser Jany
EUT EAM Wireles=z ADSLZ2+4Eouter
Power Rating DC 12V From adapter 120V.-60H=z
Test Hode T mode
H-H TO-Wa901G
Ant Cable Emni==ion
Freqg. Factor Loss Eeading Level Limits Margin Remark
{MH=) {dB-m) (dB) {dBuV) {dBu¥-m) (dBuV-m) (dB)
1 33.33 18.06 o.70 14.40 33 .1k 40.00 684 ) 4
2 E1.34 842 0.85 25.04 34.31 40 .00 L QF
3 104 .69 11.10 1.11 21.30 33.51 43.50 9.919 ]
4 128.64 11.92 1.12 19.7&6 32.92 43 .50 1n. 52 QoF
5 198 .78 10.04 1.32 2032 31 _hA 43 .50 11 .82 QF
E 386,89 15 .40 1.76 14.57 31.73 46 .00 14.27 )
Femark=s: 1. Emis=sion ILevel= Antenna Factor + Cable Lo=s + Reading.

2.

The smis=ion lsvel=s that are 20dE below the otficial
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08018
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Frequency: 1GHz~4GHz

m No.6 Ke Feng Road,Bl;ck 52,
| l IX ShenzZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+56-755-266359495-7
Fax:+56-755-26632877
Fostcode: 518057

Data: 37 File: D:2007 Report' T'TP-Link'ACS7Q1700.EMI {48)
120 Level (dBuVim) Date: 2008-01-23
2
FCC PART 15C PEAK
60

FCC PART 15C AY

RS A

1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : Data no. : 37
Di=s. / Ant. : 3m 3115 FACTOR int. pol. : HORIZCONTAL
Limit : FCC PART 15C PELAE
Env. / Ins. : 23*%C/54% Engineer : Jamy
EUT : 54M Wireless ADSLZ+Router MN/N:TD-WS901G
Pover Rating: DC 12V From adapter 120V/60Hz
Test Mode : IEEE S02.11kh Tx in CH1 2412MH=z
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MHz) {dE/m) (dE) (dE) {dBuV) (dBuV/m) (dBu¥V/m) {dE]
1 2290.00 25.75 6.61 35.21 43.77 43.92 74.00 30.08 Peak
2 2413.00 Z29.03 6.77 35.17 95.04 95.67 74.00 -Z4.87 Feak
3 Z638.00 29.70 7.08 35.10 44.22 45.91 74.00 28.09 Peak

Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018
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No.6 EKe Feng Road,Bl;ck 52,
Shenzhen 3cience & Industry Park
Noutou, ShenZhen, GuangDbong, China
Tel:+56-755-266359495-7
Fax:+86-755-26632877

Fostcode: 518057

Data: 38 File: D:2007 Report' T'TP-Link'ACS7Q1700.EMI {48)
120 Level (dBuVim) Date: 2008-01-23
3
FCC PART 15C PEAK
60

FCC PART 15C AV

=

MW

1000

Site no. H
Dis. / Ant. :
Limit :
Env. / Ins. :
EUT H
FPower Rating:

1600.

3m 3115 FACTOR
FCC PART 15C PEAEK

237C/54%

2200. 2800. 3400. 4000
Frequency (MHz)
Data no. : 38
Ant. pol. : VERTICAL
Engineer : Jamy

54M Wireless ADSLZI+Router
DC 12V From adapter 120V/60Hz

M/M: TD-WE901G

Test MNode IEEE S02.11kb Tx in CH1 Z412HMHz
Ant. Cakble Amp Emission

Fregq. Factor Loss Factor Reading Lewvel Limits Margin Remark

[{MHz) {dB/m) (dB) (dB) {dBuV) {dBuV/m) {dBuV/m) (dB)
1 2110.00 25.30 6.35 35.27 44.585 44 .26 74.00 29.74 Peak
2 2290.00 28.75 6.61 35.21 48.985 49.13 74.00 24.87 Peak
3 2413.00 29.03 6.77 35.17 105.79 106.42 74.00 -32.42 Peak
4 2638.00 2Z29.70 7.09 35.10 49.21 50.90 74.00 23.10 Peak

Remarks: 1. Emission Level=s

Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018
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@M No.6 EKe Feng Road,EBl;ck 52,
| l IX ShenZhen 3cience & Industry Park
Noutou, ShenZhen, GuangDbong, China

Tel:+56-755-26639495-7
Fax:+B86-755-26632877
Postocode: 515057

Data: 40 File: D:\2007 Report'T'TP-Link\ACS7Q1700.EMI (48)
120 Level (dBuVim) Date: 2008-01-23
2
FCC PART 15C PEAK
60

FCC PART 15C AY

1JL~JW

1000

Site no. H
Dis. / Ant. :
Limit :
Env. / Ins. :
EUT H
Power Rating:

1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Data no. 1 40
3m 3115 FACTOR Ant. pol. : HORIZOMNTAL
FCC PART 15C PEAE
23%C/54% Engineer : Jamy

54M Wireless ADSLZ+Router MN/N:TD-WS201G
DC 12V From adapter 120V/&0Hz

Test Mode IEEE S02.11b Tx in CHe 2437MH=z
Ant. Cakhle Amp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
[MH=z) (dE/m) (dE) (dE) {dBuV) (dBuV/m) (dBu¥V/m) {dE]
1 2290.00 28.75 6.61 35.21 44.02 44,17 74.00 29.83 Peak
2 2434.00 Z29.07 6.80 35.17 96.33 97.03 74.00 -=-23.03 Feak
3 2635.00 Z9.70 7.08 35.10 43.41 45.10 74.00 258.90 Feak

Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018
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No.6 EKe Feng Road,EBl;ck 52,
Shenzhen 3cience & Industry Park
Noutou, ShenZhen, GuangDbong, China
Tel:+56-755-266359495-7
Fax:+86-755-26632877

Fostcode: 518057

Data: 39 File: D:2007 Report' T'TP-Link'ACS7Q1700.EMI {48)
120 Level (dBuVim) Date: 2008-01-23
3
FCC PART 15C PEAK
60

FCC PART 15C AY

P A S

1000

Site no. :
Dis. / Ant. :
Limit H
Env. / Ins. :
EUT H
Power Rating:

1600.

3m 3115 FACTOR
FCC FART 15C FEAE

23%C/54%

2200, 2800, 3400. 4000
Frequency (MHz)
Iata no. 1 39
Ant. pol. @ VERTICAL
Engineer : Jamy

54N Wireless ADSLZ+Router
DC 12V From adapter 120V/60Hz

M/M: TD-WS901G

Test Mode IEEE S802.11b Tx in CH& 2437MH=z
Ant. Cable Amp Emission

Fredq. Factor Loss Factor Reading Lewvel Limits Margin Remark

[{MHz) {dE/m) (dE) (dE) {dBuV) (dBuV/m) (dBu¥/m) {dE]
1 2110.00 Z28.30 6.35 35.27 45.11 44 .49 74.00 29.51 Feak
2 2290.00 Z28.75 6.61 35.21 485.92 49.07 74.00 24.93 Feak
3 2440.00 29.11 &.80 35.17 106.22 106.96 74.00 -32.96 Peak
4 2635.00 2Z9.70 7.08 35.10 47.82 49.51 74.00 24.49 Feak

Remarks: 1. Emission Level=s

Antenna Factor + Cable Loss - Amp Factor + Reading.
Z. The emission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018
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m No.6 EKe Feng Road,EBl;ck 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China

Tel:+56-755-266359495-7
Fax:+86-755-26632877
Fostcode: 5168057

Data: 41 File: D:2007 Report' T'TP-Link'ACS7Q1700.EMI {48)
120 Level (dBuVim) Date: 2008-01-23
2
FCC PART 15C PEAK
60

FCC PART 15C AY

1WJDW

0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : Data no. HEE 3
Dis. / Ant. : 3m 3115 FACTOR Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. : 23*%C/54% Engineer : Jamy
EUT : 54M Wireless ADSLZ+Router M/MN:TD-WS901G
Powver Rating: DC 12V From adapter 120V/60Hz
Test Mode : IEEE S02.11k Tx in CH11 Z462MH=z
Ant. Cakble LAmp Emission
Fregq. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MHz) {dE/m) (dE) (dE) {dBuV) (dBuV/m) (dBu¥V/m) {dE]
1 2284.00 28.75 6.61 35.22 43.49 43.63 74.00 30.37 Peak
2 Z2464.00 Z9.15 6.54 35.16 B95.93 96.76 74.00 -=ZZ.76 Feak
3 2635.00 Z9.70 7.08 35.10 43.31 45.00 74.00 29.00 Feak

Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018
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No.6 EKe Feng Road,Bl;ck 52,
Shenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China
Tel:+56-755-266359495-7
Fax:+86-755-26632877

Fostcode: 5168057

Data: 42 File: D:2007 Report' T'TP-Link'ACS7Q1700.EMI {48)
120 Level (dBuVim) Date: 2008-01-23
3
FCC PART 15C PEAK
60

FCC PART 15C AV

T

1000

Site no. :
Dis. / Ant. :
Limit H
Env. / Ins. :
EUT H
Power Rating:

1600.

3m 3115 FACTOR
FCC FART 15C FEAE

23%C/54%

2200, 2800, 3400. 4000
Frequency (MHz)
Iata no. @ 42
Ant. pol. @ VERTICAL
Engineer : Jamy

54M Wireless ADSLZ+Router
DC 12V From adapter 120V/60Hz

M/M: TD-WS201G

Test Mode IEEE S02.11b Tx in CH11 2Z46ZMHz
Ant. Cable Amp Emission

Fregq. Factor Loss Factor Reading Lewvel Limits Margin Remark

[{MHz) {dB/m) (dEB) (dB) {dBuV) {(dBuV/m) {dBuV/m) (dB)
1 2110.00 28.30 6.35 35.27 46.18 45.56 74.00 25.44 Peak
2 2290.00 28.75 6.61 35.21 47.63 47.78 74.00 26.22 Peak
3 2464.00 29.15 6.84 35.16 106.49 107.32 74.00 -33.32 Peak
4 2638.00 2Z29.70 7.09 35.10 47.77 49.46 74.00 24.54 Peak

Remarks: 1. Emission Level=s

Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018
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m No.6 EKe Feng Road,EBl;ck 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China

Tel:+56-755-266359495-7
Fax:+86-755-26632877
Fostcode: 5168057

Data: 48 File: D:2007 Report'T\TP-Link'\ACS7Q1700.EMI {48)
Level (dBuYim) Date: 2008-01-23
120
2
FCC PART 15C PEAK
60
FCC PART 15C AV
’ 3
wkabwwm~WWMMWWHdwuh»ﬁﬂwwuuuhduﬂi uﬂanJW4MM4““M*fhhn&*mmwhﬂwwﬂwwhﬂJM#Md
0 1000 1600. 2200, 2800, 3400. 4000
Frequency (MHz)
Site no. : Iata no. 1 438
Dis. / Ant. : 3m 3115 FACTOR int. pol. : HORIZOMNTALL
Limit : FCC PART 15C PEALE
Env. / Ins. : 23*C/54% Engineer : Jamy
EUT : 54M Wireless ADSLZ+Router MN/N:TD-WS901G
Power Rating: DC 12V From adapter 120V/é60Hz
Test Mode : IEEE S02.11g Tx in CH1 2412MH=z
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin ERemark
[{MHz) {dE/m) (dE) (dE) {dBuV) (dBuV/m) (dBu¥/m) {dE]
1 2290.00 Z8.75 6.61 35.21 4Z.85 43.00 74.00 31.00 Feak
2 Z404.00 Z29.03 6.73 35.18 ©99.28 99.86 74.00 -25.86 Feak
3 Z2635.00 2Z9.70 7.09 35.10 45.11 46.50 74.00 27.20 Feak

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are Z0dBE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018
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@M No.6 EKe Feng Road,EBl;ck 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China

Tel:+56-755-266359495-7
Fax:+86-755-26632877
Fostcode: 5168057

Data: 47 File: D:2007 Report' T'TP-Link'ACS7Q1700.EMI {48)
120 Level (dBuVim) Date: 2008-01-23
3
FCC PART 15C PEAK
60

FCC PART 15C AV

1an} N R D

1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : Data no. : 47
Di=s. / Ant. : 3m 3115 FACTOR int. pol. : VERTICAL
Limit : FCC PART 15C PELAE
Env. / Ins. : 23+%C/54% Engineer : Jamy
EUT : 54M Wireless ADSLZ+Router MN/N:TD-WS901G
Pover Rating: DC 12V From adapter 120V/60H=z
Test Mode : IEEE S02.11g Tx in CH1 2412MH=z
int. Cakble Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin ERemark
[MH=z) [dB/m) (dE) (dE) {dBuV) [(dBuV/m) (dBuV/m) {dE]
1 Z2110.00 Z28.30 6.35 35.27 45.38 44.76 74.00 29.24 Feak
2 2290.00 2Z8.75 6.61 35.21 45.62 48.77 74.00 25.23 Peak
3 Z410.00 Z29.03 6.73 35.18 109.74 110.32 74.00 -36.32 Feak
4 Z638.00 Z29.70 7.08 35.10 49.30 50.99 74.00 23.01 Peak

Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018



FCC ID:TE7TDW8901G
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@M No.6 EKe Feng Road,EBl;ck 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenZhen, GuangDbong, China

Tel:+56-755-266359495-7
Fax:+86-755-26632877
Fostcode: 518057

Data: 45 File: D:'2007 Report'T'TP-Link\ACS7Q1700.EMI {48)
120 Level (dBuvim) Date: 2008-01-23
2
FCC PART 15C PEAK
60 FCC PART 15C Ay
14A»J LWQW

U1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : Data no. : 45
Dis. / Ant. : 3m 3115 FACTOR Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PELE
Env. / Ins. : 23+*C/54% Engineer : Jamy
EUT : 54M Wireless ADSLZ+Router MN/N:TD-WS901G
Power Rating: DC 12V From adapter 120V/é60Hz
Test Mode : IEEE S02.11g Tx in CH6 Z437MH=z
int. Cable Amp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
[MH=z) (dE/m) (dE) (dE) {dBuV) (dBuV/m) (dBu¥V/m) {dE]
1 2290.00 28.75 6.61 35.21 43.32 43.47 74.00 30.53 Peak
2 2434.00 Z29.07 6.80 35.17 95.20 99. 60 74.00 -=Z5.60 Feak
3 2635.00 Z9.70 7.08 35.10 44.01 45.70 74.00 258.30 Feak

Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 2Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018
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FCC ID:TE7TDW8901G
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No.6 EKe Feng Road,EBl;ck 52,
ShenZhen 3cience & Industry Fark

Noutou,

ShenzZhen, GuangDong, China

Tel:+56-755-26639495-7
Fax:+586-755-26632877
Fostcocode: 518057

Data: 46 File: D:2007 Report T'TP-Link'ACS7Q1700.EMI (48)
120 Level (dBu¥/m) Date: 2008-01-23
3
FCC PART 15C PEAK
60

FCC PART 15C AV

MM

1000

Site no. :
Dis. / Ant. :
Limit :
Env. / Ins. :
EUT H
Power Rating:

1600.

3m 3115 FACTOR
FCC FART 15C FEAEK

23%C/54%

2200. 2800. 3400. 4000
Frequency (MHz)
Iata no. 1 46
Ant. pol. @ VERTICAL
Engineer : Jamy

54M Wireless ADSLZ+Router
DC 12V From adapter 120V/60Hz

M/M: TD-WS201G

Test Mode IEEE S02.11g Tx in CHé 2437MHz
Aint. Cakble Amp Emission

Fregq. Factor Loss Factor Reading Lewvel Limits Margin Remark

[{MHz) {dEB/m) (dE) (dEB) {dBuV) {(dBuV/m) {dBuV/m) (dB)
1 2110.00 28.30 6.35 35.27 46.09 45.47 74.00 28.53 Peak
2 Z2Z290.00 28.75 6.61 35.21 48.15 45.30 74.00 25.70 Peak
3 2440.00 29.11 6.80 35.17 110.28% 111.02 74.00 -37.02 Peak
4 Z638.00 29.70 7.09 35.10 48.66 50.35 74.00 23.65 Peak

Remarks: 1. Emission Lewvel=

Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 2Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018



FCC ID:TE7TDW8901G
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@M No.6 EKe Feng Road,EBl;ck 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenZhen, GuangDbong, China

Tel:+56-755-266359495-7
Fax:+86-755-26632877
Fostcode: 5168057

Data: 44 File: D:2007 Report' T'TP-Link'ACS7Q1700.EMI {48)
120 Level (dBuVim) Date: 2008-01-23
2
FCC PART 15C PEAK
60 FCC PART 15C AV

e

01000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : Iata no. 1 44
Di=. / Ant. : 3m 3115 FACTOR int. pol. : HORIZCOMNTALL
Limit : FCC PART 15C PEALE
Env. / Ins. : 23*C/54% Engineer : Jamy
EUT : 54M Wireless ADSLZ+Router MN/N:TD-WS901G
Pover Rating: DC 12V From adapter 120V/60Hz
Test Mode : IEEE S02.11g Tx in CH11 Z2462ZMH=
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin ERemark
[{MHz) {dE/m) (dE) (dE) {dBuV) (dBuV/m) (dBu¥/m) {dE]
1 2290.00 Z28.75 6.61 35.21 43.12 43 .27 74.00 30.73 Feak
2 Z464.00 Z9.15 6.54 35.16 B95.96 99.79 T4.00 -25.79 Feak
3 2635.00 z9.70 7.08 35.10 43.91 45. 60 74.00 258.40 Peak

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are Z0dBE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018



FCC ID:TE7TDW8901G
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m No.6 EKe Feng Road,Bl;ck 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+86-755-26632877
Fostcocode: 518057

Data: 43 File: D:2007 Report T'TP-LinK'ACS7Q1700.EMI (48)
120 Level {dBuvim) Date: 2008-01-23
3
FCC PART 15C PEAK
60

FCC PART 15C AY

MW

1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : Data no. : 43
Dis. / Ant. : 3m 3115 FACTOR int. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. : 23+*C/54% Engineer : Jamy
EUT : 54M Wireless ADSLZ+Router MN/N:TD-WS901G
Pover Rating: DC 12V From adapter 120V/60H=z
Test Mode : IEEE S02.11g Tx in CH11 Z2462MH=z
int. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin ERemark
[MHz) {dE/m) (dE) (dE) {dBuV) (dBuV/m) (dBu¥/m) {dE]
1 Z2110.00 Z28.30 6.35 35.27 45.75 45.13 74.00 258.87 Feak
2 2290.00 Z28.75 6.61 35.21 49.02 49.17 74.00 24.83 Feak
3 2464.00 29.15 .84 35.16 110.88 111.71 74.00 0 -37.71 Peak
4 2635.00 2Z9.70 7.08 35.10 49.02 50.71 74.00 23.29 Feak

Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018



FCC ID:TE7TDW8901G
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Frequency: 4GHz~18GHz

m No.6 Ee Feng Road,Bl;ck 52,
| I IX Shenzhen Science & Industry Park
HNoutou, ShenZhen, GuangDong, China

Tel:+36-755-26639495-7
Fax:+86-755-26632877
Postcode: 518057

Data: 3 File: D:'2007 Report T'TP-Link'ACS7Q1700.EMI (48)

120 Level (dBu'¥im) Date: 2008-01-06

FCC PART 15C PEAK

0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : Data no. 1 3
Dis. / Ant. : 3m 3115 FACTOR int. pol. : HORIZONTALL
Limit : FCC PART 15C PELE
Env. / Ins. : 23*C/54% Engineer : Jamy
EUT : 5E4M Wireless ADSLZ+Router MN/WN:TD-TUS901G
Power Rating: DC 12V From adapter 120V/60Hz
Test Mode : IEEE S02.11b Tx in CH1 2Z412MH=
Ant. Cable Amp Emission
Freg. Factor Loss Factor Reading Lewvel Limits Margin Remark
(MHz) {dB/m) {dE] {dE] (dBuV) (dBuV/m) (dBuV/m) (dE)
1 7732.00 37.89 12.55 34.54 33.49 49,39 T4.00 24.61 Peak

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are Z0dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018



FCC ID:TE7TDW8901G
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[in] Ho.6 Ee Feng Road,Bl:;ck 52,
| l IX Shenihen 3Jcience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+36-755-26639495-7
Fax:+86-755-26632877
Postcocode: 518057

Data: 4 File: D:'2007 Report'T'TP-Link\ACS7Q1700.EMI (48)
Lewvel (dBuvim) Date: 2008-01-D6
100
FCC PART 15C AY
50
1
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : Data no. ;4
Dis. / Ant. : 3m 3115 FACTOR int. pol. : HORIZONTAL
Limit : FCC PART 15C AV
Env. / Ins. : 23*C/54% Engineer : Jamy
EUT : 5E4M Wireless ADSLZ+Router MN/WN:TD-TUS901G
Power Rating: DC 12V From adapter 120V/60Hz
Test Mode : IEEE S02.11b Tx in CH1 2412MH=

Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
(MH=z) {dB/m) {dE] {dE] {dBuV) (dBuV/m) (dBu¥/m) (dE)

1 TV3IZ2.00 37.89  12.55 34.54 Z28.10 44 .00 54.00 10.00

Remarks: 1. Emission Lewvel= intenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are 20dBE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018



FCC ID:TE7TDW8901G
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[in] Ho.6 Ee Feng Road,Bl:;ck 52,
| I IX Shenihen 3Jcience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+36-755-266359495-7
Fax:+36-755-26632877
Postocode: 518057

Data: 1 File: D:'2007 Report T'TP-Link'ACS7Q1700.EMI (48)
120 Level (dBu'fim) Date: 2008-01-06
FCC PART 15C PEAK
60

W

04000 6800. 9600. 12400. 15200. 18000
Freguency {(MHz)
Site no. : DIata no. i1
Di=s. / Ant. : 3m 3115 FACTOR int. pol. : VERTICAL
Limit : FCC PART 15C FEAE
Env. / Ins. : 23*C/54% Engineer : Jamy
EUT : 54M Wireless ADSLZ+Router MN/N:TD-US901G
Power Rating: DC 12V From adapter 120V/60Hz
Test Mode : IEEE 802Z.11b Tx in CH1 241ZMH=z
Ant. Cakhle Amp Emission
Freq. Factor Loss Factor Reading Level Limits Margin FRemark
[MHEz) {dB/m) [dB) [dB) (dBuV) (dBu¥V/m) (dBu¥V/m) (dB)
1 6440.00 36.26 11.44 34.29 40.17 53.58 74.00 20.42 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are Z0d4dEB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018



FCC ID:TE7TDW8901G
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[in] Ho.6 Ee Feng Road,Bl:;ck 52,
| l IX Shenihen 3Jcience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+36-755-26639495-7
Fax:+86-755-26632877
Postcocode: 518057

Data: 2 File: D:'2007 Report'T'TP-Link\ACS7Q1700.EMI (48)
Lewvel (dBuvim) Date: 2008-01-D6
100
FCC PART 15C AY
50
1
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. H Data no. : 2
Dis. / Ant. : 3m 3115 FACTOR int. pol. : VERTICLL
Limit : FCC PART 15C AV
Env. / Ins. : 23*C/54% Engineer : Jamy
EUT : 54M Wireless AD3LZ+Router M/N:TD-US901G
Power Rating: DC 12V From adapter 120V/60Hz
Test Mode : IEEE S502.11kb Tx in CH1 Z412MH=z
Ant. Cakhle Amp Emission
Freq. Factor Loss Factor Reading Level Limits Margin FRemark
(MH=z) {dB/m) {dE] {dE] (dBuV) (dBu¥V/m) (dBu¥V/m) (dE]
1 6440.00 36.26 11.44 34.29 30.17 43.58 54.00 10. 42 lverage

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are Z0d4dBE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018



FCC ID:TE7TDW8901G
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[in] Ho.6 Ee Feng Road,Bl:;ck 52,
| l IX Shenihen 3Jcience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+36-755-26639495-7
Fax:+86-755-26632877
Postcocode: 518057

Data: 5 File: D:2007 Report\I'TP-Link\ACS7Q1700.EMI {48)
Lewvel (dBuVim) Date: 2008-01-06
120
FCC PART 15C PEAK
60
1
e
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : Data no. : 5
Dis. / Ant. : 3m 3115 FACTOR int. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. : 23*C/54% Engineer : Jamy
EUT : 5E4M Wireless ADSLZ+Router MN/WN:TD-TUS901G
Power Rating: DC 12V From adapter 120V/60Hz
Test Mode : IEEE S02.11b Tx in CHé 2437MH=z
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
(MH=z) {dB/m) {dE] {dE] {dBuV) (dBuV/m) (dBu¥/m) (dE)
1 4574.00 34.16 10.56 34.48 32.66 42.90 74.00 31.10 Peak

Remarks: 1. Emission Lewvel= intenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are 20dBE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018



FCC ID:TE7TDW8901G
Page 4-25

(in] Ho.6 Ee Feng Road,Bl;ck 52,
| l IX Shenihen 3Jcience & Industry Park
HNoutou, ShenZhen, GuangDbong, China

Tel:+36-755-26639495-7
Fax:+86-755-26632877
Posteocode: 518057

Data: 6 File: D:12007 Report\T'TP-Link\ACS7Q1700.EMI {48)
Level (dBu\im) Date: 2008-01-06
100
FCC PART 15C AY
50
1
0 4000 6800. 9600. 12400. 15200. 18000
Freguency {(MHz)
Site no. : DIata no. i 6
Dis. / Ant. : 3m 3115 FACTOR int. pol. : HORIZONTAL
Limit : FCC PART 15C A4V
Env. / Ins. : 23*C/54% Engineer : Jamy
EUT : 54M Wireless ADSLZ+Router MN/N:TD-TUSS901G
Power Rating: DC 12V From adapter 120V/60Hz
Test Mode : IEEE S02.11b Tx in CHé 2437MH=z
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin ERemark
(MH=z) {dB/m) {dE] {dE] {dBuV) (dBuV/m) (dBu¥/m) (dE)
1 4574.00 34.16 10.56 34.45 Z29.14 39.38 54.00 14. 62 Lverage

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are 20dBE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018



FCC ID:TE7TDW8901G
Page 4-26

[in] Ho.6 Ee Feng Road,Bl:;ck 52,
| l IX Shenihen 3Jcience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+36-755-26639495-7
Fax:+86-755-26632877
Postcocode: 518057

Data: 7 File: D:2007 Report\I'TP-Link\ACS7Q1700.EMI {48)
Lewvel (dBuVim) Date: 2008-01-06
120
FCC PART 15C PEAK
60
1
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : Data no. HE
Dis. / Ant. : 3m 3115 FACTOR int. pol. : VERTICLL
Limit : FCC PART 15C PELE
Env. / Ins. : 23*C/54% Engineer : Jamy
EUT : 5E4M Wireless ADSLZ+Router MN/WN:TD-TUS901G
Power Rating: DC 12V From adapter 120V/60Hz
Test Mode : IEEE S02.11b Tx in CHé 2437MH=z
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
(MH=z) {dB/m) {dE] {dE] {dBuV) (dBuV/m) (dBu¥/m) (dE)
1 6491.00 36.34 11.48 34.30 39.69 53.21 74.00 20.72 Peak

Remarks: 1. Emission Lewvel= intenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are 20dBE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018



FCC ID:TE7TDW8901G
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[in] Ho.6 Ee Feng Road,Bl:;ck 52,
| l IX Shenihen 3Jcience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+36-755-26639495-7
Fax:+86-755-26632877
Postcocode: 518057

Data: 8 File: D:2007 Report\I'TP-Link\ACS7Q1700.EMI {48)
Lewvel (dBuVim) Date: 2008-01-06
100
FCC PART 15C AY
50 1
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : Data no. HE =
Dis. / Ant. : 3m 3115 FACTOR int. pol. : VERTICLL
Limit : FCC PART 15C AV
Env. / Ins. : 23*C/54% Engineer : Jamy
EUT : 5E4M Wireless ADSLZ+Router MN/WN:TD-TUS901G
Power Rating: DC 12V From adapter 120V/60Hz
Test Mode : IEEE S02.11b Tx in CHé 2437MH=z
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
(MH=z) {dB/m) {dE] {dE] {dBuV) (dBuV/m) (dBu¥/m) (dE)
1 6491.00 36.34 11.48 34.30 3Z.15 45.67 54.00 5.33 Lverage

Remarks: 1. Emission Lewvel= intenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are 20dBE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018



FCC ID:TE7TDW8901G
Page 4-28

[in] Ho.6 Ee Feng Road,Bl:;ck 52,
| I IX Shenihen 3Jcience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+36-755-266359495-7
Fax:+36-755-26632877
Postcocode: 518057

Data: 11 File: D:'2007 Report T\TP-Link\ ACS7Q1700.EMI {48)
Level (dBuVim) Date: 2008-01-06
120
FCC PART 15C PEAK
60
0 4000 6800. 9600. 12400. 15200. 18000
Fregquency (MHz)
Site no. H Data no. : 11
Dis. / Ant. : 3m 3115 FACTOR Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PELE
Env. / Ins. : 237C/54% Engineer : Jamy
EUT : 54M Wireless ADSLZ+FRouter MW/W:TD-TWS901G
Power Rating: DC 12V From adapter 120V/60Hz
Test Mode : IEEE S02.11kb Tx in CH11 Z462MH=z
Ant. Calble Amp Emission
Freg. Factor Loss Factor Reading Lewvel Limits Margin Remark
(MHz) {dB/m) {dE] {dE] (dBuV) (dBuV/m) (dBuV/m) (dE)
1 4924.00 34.29 10.58 34.47 32.13 42 .53 T4.00 31.47 Peak

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are Z0dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018



FCC ID:TE7TDW8901G
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[in] Ho.6 Ee Feng Road,Bl:;ck 52,
| I IX Shenihen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+36-755-26639495-7
Fax:+86-755-26632877
Postcode: 518057

Data: 12 File: D:'2007 Report\T'TP-Link'\ACS7Q1700.EMI (48)
Lewvel (dBuvim) Date: 2008-01-06
100
FCC PART 15C AY
50
1
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. H Data no. : 1z
Dis. / Ant. : 3m 3115 FACTOR int. pol. : HORIZCONTAL
Limit : FCC PART 15C AW
Env. / Ins. : 23*%C/54% Engineer : Jamy
EUT : 54M Wireless ADSLZ+Router MN/N:TD-US901G
Power Rating: DC 12V From adapter 120V/60Hz
Test Mode : IEEE S02.11kb Tx in CH11 Z462MH=z
Ant. Cable Amp Emission
Freg. Factor Loss Factor Reading Level Limits Margin FRemark
(MH=z) {dB/m) {dE] {dE] {dBuV) (dBuV/m) (dBu¥/m) (dE)
1 4924.00 34.29 10.55 34.47 Z27.3Z2 37.72 54.00 16.28 Lverage

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018



FCC ID:TE7TDW8901G
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[in] Ho.6 Ee Feng Road,Bl;ck 52,
| I IX Shenihen 3Jcience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+36-755-26639495-7
Fax:+86-755-26632877
Postcocode: 518057

Data: 9 File: D:'2007 Report T'TP-Link'ACS7Q1700.EMI (48)
120 Level (dBu'¥im) Date: 2008-01-06
FCC PART 15C PEAK
60

0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. H Data no. : 9
Dis. / Ant. : 3m 3115 FACTOR Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. : 23*C/54% Engineer : Jamy
EUT : 54M Wireless ADSLZ+Router MN/N:TD-US901G
Power Rating: DC 12V From adapter 120V/60Hz
Test Mode : IEEE 502.11kb Tx in CH11 Z2462MH=z
Ant. Cable Amp Emission
Freg. Factor Loss Factor Reading Lewvel Limits Margin Remark
(MHz) {dB/m) {dE] {dE] (dBuV) (dBuV/m) (dBuV/m) (dE)
1 6542 .00 36.41 11.60 34.31 36.67 50.37 T4.00 23.63 Peak

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are Z0dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018



FCC ID:TE7TDW8901G
Page 4-31

[in] Ho.6 Ee Feng Road,Bl:;ck 52,
| I IX Shenihen 3Jcience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+36-755-266359495-7
Fax:+36-755-26632877
Postocode: 518057

Data: 10 File: D:2007 Report\T'TP-Link\ACS7Q1700.EMI {48)
Level (dBuvim) Date: 2008-01-06
100
FCC PART 15C AY
50
1
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. H Data no. : 10
Dis. / Ant. : 3m 3115 FACTOR Ant. pol. : VERTICAL
Limit : FCC PART 15C AV
Env. / Ins. : 23*C/54% Engineer : Jamy
EUT : 5E4M Wireless ADSLZ+Router MW/W:TD-TWS901G
Power Rating: DC 12V From adapter 120V/60Hz
Test Mode : IEEE S02.11kb Tx in CH11 Z462MH=z
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
(MH=z) {dB/m) {dE] {dE] {dBuV) (dBuV/m) (dBu¥/m) (dE)
1 6542.00 36.41 11.60 34.31 31.15 44.35 54.00 9.15 Lverage

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018



FCC ID:TE7TDW8901G
Page 4-32

(in] Ho.6 Ee Feng Road,EBl;ck 52,
| l IX Shenihen 3Jcience & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+36-755-26639495-7
Fax:+86-755-26632877
Posteocode: 518057

Data: 13 File: D:12007 Report\T\TP-Link\ACS7Q1700.EMI {48)
120 Lewvel (dBuY/m) Date: 2008-01-06
FCC PART 15C PEAK
60
1
A
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)

Site no. H Data no. : 13
Dis. / Ant. : 3m 3115 FACTOR Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. : 23*C/54% Engineer : Jamy
EUT : 5E4M Wireless ADSLZ+Router MW/W:TD-TWS901G
Power Rating: DC 12V From adapter 120V/60Hz
Test Mode : IEEE S02.11g Tx in CH1 Z2412MH=z

Ant. Cakhle Amp Emission
Freq. Factor Loss Factor Reading Level Limits Margin FRemark
(MH=z) {dB/m) {dE] {dE] (dBuV) (dBu¥V/m) (dBu¥V/m) (dE]

1 4824.00 34.02 10.55 34.49 32.65 42.73 74.00 31.27 Feak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018



FCC ID:TE7TDW8901G
Page 4-33

[in] Ho.6 Ee Feng Road,Bl:;ck 52,
| l IX Shenihen 3Jcience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+36-755-26639495-7
Fax:+86-755-26632877
Posteocode: 518057

Data: 14 File: D:2007 Report\I'TP-Link\ACS7Q1700.EMI {48)
Lewvel (dBu\im) Date: 2008-01-06
100
FCC PART 15C AV
50
1
0 4000 6800. 9600. 12400. 15200. 18000
Freguency {(MHz)
Site no. : DIata no. : 14
Di=s. / Ant. : 3m 3115 FACTOR int. pol. : HORIZCONTAL
Limit : FCC PART 15C A4V
Env. / Ins. : 23*C/54% Engineer : Jamy
EUT : 54M Wireless ADSLZ+Router MN/N:TD-TUSS901G
Power Rating: DC 12V From adapter 120V/60Hz
Test Mode : IEEE S802.11g Tx in CH1 2412MH=z
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin ERemark
(MH=z) {dB/m) {dE] {dE] {dBuV) (dBuV/m) (dBu¥/m) (dE)
1 4524.00 34.02 10.55 34.49 27.14 37.22 54.00 16.78 Lverage

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018



FCC ID:TE7TDW8901G
Page 4-34

(in] Ho.6 Ee Feng Road,EBl;ck 52,
| l IX Shenihen 3Jcience & Industry Park
HNoutou, ShenZhen, GuangDbong, China

Tel:+36-755-26639495-7
Fax:+86-755-26632877
Posteocode: 518057

Data: 15 File: D:'2007 Report T'TP-Link'ACS7Q1700.EMI (48)
120 Level (dBu'im) Date: 2008-01-06
FCC PART 15C PEAK
60

0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : Data no. : 15
Dis. / Ant. : 3m 3115 FACTOR int. pol. : VERTICLL
Limit : FCC PART 15C PELE
Env. / Ins. : 23*C/54% Engineer : Jamy
EUT : 54M Wireless ADSLZ+Router MN/N:TD-TUSS901G
Power Rating: DC 12V From adapter 120V/60Hz
Test Mode : IEEE S802.11g Tx in CH1 2412MH=z
Ant. Cable Amp Emission
Freg. Factor Loss Factor Reading Level Limits Margin FRemark
(MH=z) {dB/m) {dE] {dE] (dBuV) (dBuV/m) (dBuV/m) (dE)
1 6440.00 36.26 11.44 34.29 38.05 51.46 74.00 22.54 Peak

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are Z0dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018



FCC ID:TE7TDW8901G
Page 4-35

(in] Ho.6 Ee Feng Road,EBl;ck 52,
| l IX Shenihen 3Jcience & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+36-755-26639495-7
Fax:+86-755-26632877
Posteocode: 518057

Data: 16 File: D:12007 Report\T'TP-Link\ACS7Q1700.EMI {48)
Level (dBuY/m) Date: 2008-01-06
100
FCC PART 15C AV
50 1
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. H Data no. : 16
Dis. / Ant. : 3m 3115 FACTOR int. pol. : VERTICLL
Limit : FCC PART 15C AV
Env. / Ins. : 23*C/54% Engineer : Jamy
EUT : 54M Wireless AD3LZ+Router M/N:TD-US901G
Power Rating: DC 12V From adapter 120V/60Hz
Test Mode : IEEE 502.11g Tx in CH1 Z2412MH=z
Ant. Cable Awmp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin FERemark
(MH=z) {dB/m) {dE] {dE] {dBuV) (dBuV/m) (dBuV/m) (dE)
1 6440.00 36.2Z26 11.44 34.29 3Z.15 45.56 54.00 5.44 Lverage

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are 20dBE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018



FCC ID:TE7TDW8901G
Page 4-36

Ho.6 Ee Feng Road,EBl;ck 52,

@
| l IX Shenihen 3Jcience & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+36-755-26639495-7
Fax:+86-755-26632877
Posteocode: 518057

Data: 19 File: D:2007 Report\T'TP-Link\ACS7Q1700.EMI (48)
120 Level (dBuY/m) Date: 2008-01-06
FCC PART 15C PEAK
60
ekl
0 4000 6800. 9600. 12400. 15200. 18000
Freguency {(MHz)
Site no. DIata no. : 19
Dis. / Ant. 3m 3115 FACTOR Ant. pol. : HORIZOMNTAL
Limit FCC FPART 15C PFELEK
23*%C/54% Engineer : Jamy

EUT

Env. / Ins. :
Fower Rating:

E4M Wireless ADSLZ+Fouter M/N:TD-WS901G
DC 12V From adapter 120V/60Hz

Test Mode IEEE 802.11g Tx in CH6 2437MHz
Ant. Cable ALmp Emission
Freg. Factor Loss Factor Reading Lewvel Limits Margin Remark
(MHz) {dB/m) {dB) {dB) {ABuV) (dBuV/m) {dBuV/m) (dB)
1 4574.00 34.16 10.56 34.48 31.60 41.54 74.00 32.16 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are Z0d4dEB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018



FCC ID:TE7TDW8901G
Page 4-37

(in] Ho.6 Ee Feng Road,EBl;ck 52,
| l IX Shenihen 3Jcience & Industry Park
HNoutou, ShenZhen, GuangDbong, China

Tel:+36-755-26639495-7
Fax:+86-755-26632877
Posteocode: 518057

Data: 20 File: D:2007 Report\I'TP-Link\ACS7Q1700.EMI {48)
Level (dBu\im) Date: 2008-01-06
100
FCC PART 15C AV
50
1
0 4000 6800. 9600. 12400. 15200. 18000
Freguency (MHz)
Site no. : DIata no. 1 20
Di=s. / Ant. : 3m 3115 FACTOR int. pol. : HORIZCONTAL
Limit : FCC PART 15C A4V
Env. / Ins. : 23*C/54% Engineer : Jamy
EUT : 54M Wireless ADSLZ+Router MN/N:TD-USS01G
Power Rating: DC 12V From adapter 120V/60Hz
Test Mode : IEEE S02.11g Tx in CHEe 2437MH=z
Ant. Cable Awmp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin ERemark
(MH=z) {dB/m) {dE] {dE] {dBuV) (dBuV/m) (dBuV/m) (dE)
1 4574.00 34.16 10.56 34.45 Z27.45 37.69 54.00 16.31 Lverage

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018



FCC ID:TE7TDW8901G
Page 4-38

m No.6 EKe Feng Road,Bl;ck 52,

A U D IX Shenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China
Tel:+56-755-26639495-7
Fax:+86-755-26632877
Fostcocode: 518057

Data: 17 File: D:2007 Report T'TP-LinK'ACS7Q1700.EMI (48)
120 Level {dBuvim) Date: 2008-01-06
FCC PART 15C PEAK
60

W

04000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : Iata no. : 17
Dis. / Ant. : 3m 3115 FACTOR int. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. : 23*C/54% Engineer : Jamy
EUT : 54M Wireless ADSLZ+Router MN/MN:TD-WS901G
Powver Rating: DC 12V From adapter 120V/60Hz
Test Mode : IEEE S02.11g Tx in CHE Z2437HMH=z
Ant. Cakble LAmp Emission
Fregq. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MHz) {dE/m) (dE) (dE) {dBuV) (dBuV/m) (dBu¥V/m) {dE]
1 6491.00 36.34 11.48 34.30 37.92 51.44 74.00 22.56 Peak

Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018



FCC ID:TE7TDW8901G
Page 4-39

@M No.6 EKe Feng Road,EBl;ck 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenZhen, GuangDbong, China

Tel:+56-755-266359495-7
Fax:+86-755-26632877
Fostcode: 518057

Data: 18 File: D:2007 Report\T\TP-Link\ACS7Q1700.EMI {48)
Level (dBuW/m) Date: 2008-01-06
100
FCC PART 15C av
50
1
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. H Iata no. : 18
Di=s. / Ant. : 3m 3115 FACTOR int. pol. : VERTICAL
Limit : FCC PART 15C AW
Env. / Ins. : 23*%C/54% Engineer : Jamy
EUT : 54M Wireless ADSLZ+Router MN/N:TD-WS901G
Pover Rating: DC 12V From adapter 120V/60Hz
Test Mode : IEEE S02.11g Tx in CH6 Z2437HMH=z
int. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin ERemark
[MHz) {dE/m) (dE) (dE) {dBuV) (dBuV/m) (dBu¥/m) {dE]
1 6491.00 36.34 11.45 34.30 31.59 45.11 54.00 5.589 Lverage

Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
Z. The emission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018



FCC ID:TE7TDW8901G
Page 4-40

m No.6 EKe Feng Road,Bl;ck 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+86-755-26632877
Fostcocode: 518057

Data: 21 File: D:12007 Report\T\TP-Link\ACS7Q1700.EMI {48)
Level {dBuv/m) Date: 2008-01-06
120
FCC PART 15C PEAK
60
1
Mgt
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : Data no. : 21
Di=s. / Ant. : 3m 3115 FACTOR int. pol. : HORIZCONTAL
Limit : FCC PART 15C PELAE
Env. / Ins. : 23*C/54% Engineer : Jamy
EUT : 54M Wireless ADSLZ+Router MN/N:TD-WS901G
Pover Rating: DC 12V From adapter 120V/60Hz
Test Mode : IEEE S02.11g Tx in CH11 2462MH=z
Ant. Cable Amp Emission
Fregq. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MHz) {dE/m) (dE) (dE) {dBuV) (dBuV/m) (dBu¥v/m) {dE)
1 4924.00 34.29 10.55 34.47 33.28 43. 68 74.00 30.32 Feak

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are Z0dBE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018



FCC ID:TE7TDW8901G
Page 4-41

m No.6 EKe Feng Road,Bl;ck 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+86-755-26632877
Fostcocode: 518057

Data: 22 File: D:12007 Report\T\TP-Link\ACS7Q1700.EMI {48)
100 Level (dBuv/m) Date: 2008-01-06
FCC PART 15C AV
50
1
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : Data no. : 22
Dis. / ILnt. : 3m 3115 FACTOR int. pol. : HORIZOMNTALL
Limit : FCC PART 15C AW
Env. / Ins. : 23*%C/54% Engineer : Jamy
EUT : 54M Wireless ADSLZ2+Router MW/MN:TD-WS901G
Powver Rating: DC 12V From adapter 120V/60Hz
Test Mode : IEEE S02.11g Tx in CH11 Z2462MH=z
Ant. Cakhle Amp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
[MH=z) (dE/m) (dE) (dE) {dBuV) (dBuV/m) (dBu¥V/m) {dE]
1 4924.00 34.29 10.58 34.47 28.15 358.55 54.00 15.45 Lverage

Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 2Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018



FCC ID:TE7TDW8901G
Page 4-42

@M No.6 EKe Feng Road,EBl;ck 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenZhen, GuangDbong, China

Tel:+56-755-266359495-7
Fax:+86-755-26632877
Fostcode: 518057

Data: 23 File: D:2007 Report' T'TP-Link'ACS7Q1700.EMI {48)
120 Level (dBuVim) Date: 2008-01-06
FCC PART 15C PEAK
60

0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. H Data no. r 23
Dis. / Ant. : 3m 3115 FACTOR Ant. pol. : VERTICAL
Limit : FCC PART 15C PEAEK
Env. / Ins. : 23*%C/54% Engineer : Jamy
EUT : 54M Wireless ADSLZ+Router MN/N:TD-WS901G
Power Rating: DC 12V From adapter 120V/é60Hz
Test Mode : IEEE 802.11g Tx in CH11 2462MHz
int. Cakble Amp Emission
Freq. Factor Loss Factor Reading Lewvel Limits Margin Remark
[{MHz) {dB/m) (dEB) (dEB) {dBuV) {(dBuV/m) {dBuV/m) (dB)
1 6542.00 36.41 11.60 34.31 37.81 51.51 74.00 22.49 Peak

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018



FCC ID:TE7TDW8901G
Page 4-43

@M No.6 EKe Feng Road,EBl;ck 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenZhen, GuangDbong, China

Tel:+56-755-266359495-7
Fax:+586-755-26632877
Fostcode: 518057

Data: 24 File: D:2007 Report\T\TP-Link\ACS7Q1700.EMI {48)
Level (dBuV/m) Date: 2008-01-06
100
FCC PART 15C AV
50
1
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. H Data no. HEE
Di=s. / Ant. : 3m 3115 FACTOR Ant. pol. : VERTICAL
Limit : FCC PART 15C AW
Env. / Ins. : 23*%C/54% Engineer : Jamy
EUT : 54M Wireless ADSLZ2+Router MW/MN:TD-WS901G
Powver Rating: DC 12V From adapter 120V/60Hz
Test Mode : IEEE S02.11g Tx in CH11 Z462MH=z
Ant. Cable Amp Emission
Fregq. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MHz) {dE/m) (dE) (dE) {dBuV) (dBuV/m) (dBu¥/m) {dE]
1 6542.00 36.41 11.60 34.31 31.05 44.75 54.00 9.25 Iverage

Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018



Frequency: 18GHz~25GHz

AUDIX 2

FCC ID:TE7TDW8901G
Page 4-44

No.6 Ke Feng Road,Bl;ck 52,
Shenzhen Science & Industry Park
Noutou, SheniZhen, Guanglhong, China

Tel:+56-755-266
Fax:+56-755-266
Postocode: 5158057

39435-7
32877

Data: 25 File: D:2007 ReportiTTP-Link\ACS7Q1700.EMI (36)
90 Level (dBuvim) Date: 2008-01-09
FCC PART 15C &Y
45

W

0

18000 19400. 20800. 22200, 23600, 25000
Frequency (MHz)
3ite no. Data no. z5
Dis. / Ant. 3m Ant. pol. HORIZOMTAL
Limit FCC PART 15C AV
Enwv. / Ins. Z3TC/ D% Engineer Jatny
EUT ! 54M Wireless ADSLZ+Router N/N:TD-WS901G
Power Rating: DC 12V From adapter 120V/60Hz
Test Mode IEEE 802.11b Tx in CH1 Z41ZMH=
Data: 26 File: D:'2007 Report'T'TP-Link\ACS7O1700.EMI {36)
a0 Level (dBuv/m) Date: 2008-01-09
FCC PART 15C A
45W
0 18000 19400, 20800, 22200, 23600. 25000
Frequency {(MHz)
3ite no. Data no. Z6
Dis. / Ant. Sm Ant. pol. : VERTICAL
Limit FCC PART 15C AV
Env. / Ins. ZIWCSE4% Engineesr Jamy
EUT : 54M Wireless ADSLZ+Router MN/W:TD-W3501G
Power Rating: DC 12V From adapter 120V/60Hs
Test Mode IEEE 802.11b Tx in CH1 Z2412ZMH=

Audix Technology (Shenzhen)

Co., Ltd. Report No. ACS-F08018



AUDIX J

FCC ID:TE7TDW8901G
Page 4-45

MNo.6 KEe Feng FRoad,Bl;ck 52,
SheniZhen 3cience & Industry Park
Noutou, ShenZhen, Guanglbong, China
Tel:+56-755-26639495-7
Fax:+86-755-26632877

Pastcode: 515057

Data: 28
Level (dBuvim)
90

File: D:2007 Report'TTP-LiInK\ACS7Q1700.EMI (36)

Date: 2008-01-09

FCC PART 15C &Y

“W

1]

18000 19400. 20800. 22200, 23600, 25000
Frequency (MHz)
Site no. Diata noa. 28
Di=. / Ant. 3m int. pol. HORIZCMTAL
Limit FCC PART 15C AV
Env. / Ins. 2IFCS 545 Engineer Jamy
EUT : 54M Wireless ADSLZ+Router M/N:TD-WS901G
Power Rating: DC 12V From adapter 120V/60Hz
Test Mode IEEE S02.11k Tx in CH6 2437MH=
Data: 27 File: D:2007 Report'T'TP-LInk\WACS7Q1700.EMI (36)
90 Level {dBum) Date: 2008-01-09
FCC PART 15C AY
45 W
u1BUDD 19400. 20800. 22200. 23600. 25000
Frequency {(MHz)
3ite no. Data no. 27
Dis. / Ant. 3m Ant. pol. : VERTICAL
Limit FCC PART 15C AV
Env. / Ins. ZINCSE4% Engineer Jamy
EUT : 54M Wireless ADSLZ+4Router M/N:TD-US501G
Power Rating: DC 12V From adapter 120V/60Hz
Test Mode IEEE 302.11k Tx in CHE 2437MH=z

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018



AUDIX J

FCC ID:TE7TDW8901G
Page 4-46

MNo.6 KEe Feng FRoad,Bl;ck 52,
SheniZhen 3cience & Industry Park
Noutou, ShenZhen, Guanglbong, China
Tel:+56-755-26639495-7
Fax:+86-755-26632877

Paostcode: 515057

Data: 29
Level (dBuvim)
90

File: D:2007 Report'TTP-LiInK\ACS7Q1700.EMI (36)

Date: 2008-01-09

FCC PART 15C &Y

sy oA S ST

18000 19400. 20800. 22200. 23600. 25000
Fregquency (MHz)
Site no. Diata noa. 29
Di=. / Ant. 3m int. pol. HORIZOMTAL
Limit FCC PART 15C AV
Env. / Ins. 23TCS54% Engineer Jamy
EUT : 54M Wireless AD3LZ+Router MN/N:TD-WS201G
Poyer Rating: DC 12V From adapter 120V/60Hz
Test Mode IEEE 502.11b Tx in CH11 Z452MH=
Data: 30 File: D:2007 Report'T'TP-LinK\ACS7Q1700.EMI {36)
a0 Level {dBuim) Date: 2008-01-09
FCC PART 15C AW
45W
0 18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
S3ite no. D'ata na. 30
Dis. / Ant. Sm Iint. pol. : VERTICAL
Limit FCC PART 15C AV
Env. / Ins. 2ITCS 5% Engineer Jamy
EUT : 54M Wireless ADSLZ+Router M/N:TD-WS901G
Power Rating: DC 12V From adapter 120V/60Hz
Test Mode IEEE S02.11k Tx in CH11 Z2462MH=

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018



AUDIX J

FCC ID:TE7TDW8901G
Page 4-47

No.& Ke Feng Road,Bl;ck 52,
ShenZhen Science & Industry Park
Noutou, 3henZhen, Guanglong, China
Tel:+56-755-Z66359455-7
Fax:+86-755-26632877

Postcode: 518057

Data: 32
Level {dBuVim})
90

File: 2007 Report T'TP-Link\ACS7Q1700.EMI (36)

Date: 2008-01-09

FCC PART 15C AV

%WW

1]

18000 19400, 20800. 22200, 23600. 25000
Frequency {(MHz)
3ite no. Data no. 32
Dis. / Ant. 3m Ant. pol. HORIZONTLL
Limit FCC PART 15C AV
Env. / Ins. ZIANCSE4% Engineer Jamy
EUT : 54M Wireless ADSLZ+Router MN/N:TD-W3301G
Power Rating: DC 12V From adapter 120V/60Hz
Test Mode IEEE B802.11yg Tx in CH1 Z241ZMHz
Data: 31 File: D:22007 ReportTTP-LinKACS7O1700.EMI (36)
a0 Level (dBuv/m) Date: 2008-01-09
FCC PART 15C AW
45 M
0 18000 19400, 20800. 22200, 23600, 25000
Frequency (MHz)
Site no. Data no. 31
Dis. / Ant. 3m Ant. pol. : VERTICAL
Limit FCC PART 15C AW
Env. / Ins. Z3*C/54% Engineer Jamy
EUT i 54M Wireless ADSLZ+Router M/MN:TD-W3201G
Power Rating: DC 12V From adapter 1Z0V/e0Hz
Test Mode IEEE 802Z.11g Tx in CH1 Z241ZMH=
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No.& Ke Feng Road,Bl;ck 52,
ShenZhen Science & Industry Park
Noutou, 3henZhen, Guanglong, China
Tel:+56-755-Z66359455-7
Fax:+86-755-26632877

Postcode: 518057

Data: 33
Level {dBuVim})
90

File: 2007 Report T'TP-Link\ACS7Q1700.EMI (36)

Date: 2008-01-09

FCC PART 15C AV

bttt A A

1]

18000 19400, 20800. 22200, 23600. 25000
Frequency {(MHz)
3ite no. Data no. 33
Dis. / Ant. 3m Ant. pol. HORIZONTAL
Limit FCC PART 15C AV
Env. / Ins. ZIANCSE4% Engineer Jamy
EUT : 54M Wireless ADSLZ+Router MN/N:TD-W3301G
Power Rating: DC 12V From adapter 120V/60Hz
Test Mode IEEE 502.11yg Tx in CHe 2437MH=z
Data: 34 File: D:2007 ReportTTP-LinK ACS7Q1700.EMI (36)
%0 Level (dBuv/m) Date: 2008-01-09
FCCPART 15C AV
45MNWMMW
0 18000 19400. 20800. 22200, 23600, 25000
Frequency (MHz)
Site no. Data no. 34
Dis. / Ant. 3m int. pol. : VERTICAL
Limit FCC PART 15C AV
Env. / Ins. 23*C/ 545 Engineer Jeamy
EUT : 54M Wireless AD3LZ+Router M/M:TD-W3201G
Power Rating: DC 12V From adapter 120V/60H=z
Test Mode IEEE S02.11g Tx in CH6 2437HMH=
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No.& Ke Feng Road,Bl;ck 52,
ShenZhen Science & Industry Park
MNoutou, 3henzZhen, Guanglong, China
Tel:+86-755-Z6639495-7
Fax:+56-755-2Z6632877

Fostcocode: 518057

Data: 36

File: 2007 Report T'TP-Link\ACS7Q1700.EMI (36)

Level (dBuv/m)
90

Date: 2008-01-09

FCC PART 15C AV

%WW

18000
3ite no.
Dis. / Ant.
Limit

Env. / Ins.
EUT :
Power Rating:

19400. 20800. 22200. 23600. 25000
Frequency {(MHz)
Data no. 36
3m Ant. pol. HORIZONTAL
FCC PART 15C AV
ZIANCSE4% Engineer Jamy

54N Wireless ADSLZ+Fouter
DC 12V From adapter 120V/60Hz

M/N: TD-UE201G

Test Mode IEEE S02.11g Tx in CH11 246ZMHz
Data: 35 File: D:2007 ReportT\TP-Link\ACS7Q1700.EMI (36)
a0 Level (dBuv/m) Date: 2008-01-09

FCC PART 15C AV

HW

0 {8000

Site no.
Dis. / Aint.
Limit

Env. / Ins.
EUT

Power Rating:

Test Mode

19400, 20800, 22200, 23600, 25000
Frequency {(MHz)
Data no. 35
3m Ant. pol. : VERTICAL
FCC PART 15C 4V
23*C/54% Engineer Jamy

54N Wireless AD3LZ+Router
D 12V From adapter 120V/60H=z
IEEE B80Z.11g Tx in CH11

M/N: TD-W3901G

Z246ZMHz
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Conducted emission test data:
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Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

Goilent Peak Search

Meas Tools
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Next Pk Right
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Min Search
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5. 6dB Bandwidth Test

5.1.Test Equipment

FCC ID:TE7TDW8901G

Page 5-1

Item |[Equipment |[Manufacturer [Model No. [Serial No. Last Cal. |Cal. Interval
1 Spectrum  |Agilent E4407B MY41440292 [May 11, 07 |1 Year

2 |Amp HP 8449B 3008A00863 (May 11,07 |1 Year

3  |Antenna EMCO 3115 9607-4877  |Jan. 23,07 |[1.5 Year

4  |HF Cable |Hubersuhne |Sucoflex104 |- May 11,07 |1 Year

5.2.Test Information

EUT: 54M Wireless ADSL2+ Router
M/N: TD-W8901G

Test Date: Jan.06, 2008

Ambient Temperature: 23C

Relative Humidity: 60%

Test standard: FCC PART 15C: 15.247

Test mode: IEEE 802.11b TX / IEEE 802.11g TX
Test Frequency: CH1: 2412MHz CH6: 2437MHz CHI11: 2462MHz
Tested By: Jamy

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer via a Attenuator . The
bandwidth of the fundamental frequency was measured by spectrum analyzer with 100
KHz RBW and 100 KHz VBW. The 6dB bandwidth is defined as the total spectrum the
power of which is higher than peak power minus 6dB.

5.4.Test Results
Test Mode: IEEE 802.11b TX

CH 6dB Bandwidth (MHz) Limit Conclusion
13.1 >500 PASS
6 13.0 >500 PASS
11 13.3 >500 PASS
Test Mode: IEEE 802.11g TX
CH 6dB Bandwidth (MHz) Limit Conclusion
16.6 >500 PASS
6 16.6 >500 PASS
11 16.8 >500 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018



FCC ID:TE7TDW8901G

Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

5 Agilent
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FCC ID:TE7TDW8901G

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz
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6. OUTPUT POWER TEST

6.1.Test Equipment

Item |[Equipment  [Manufacturer |Model No. |[Serial No. Last Cal. |Cal. Interval

1. |Spectrum Agilent E4407B MY41440292 [May 11, 07 |1 Year
2. |Amp HP 8449B 3008 A00863 (May 11, 07 |1 Year
3. |Antenna EMCO 3115 9607-4877  (Jan. 23,07 (1.5 Year
4. |HF Cable Hubersuhne |Sucoflex104 |- May 11, 07 |1 Year
5. |[Power meter |[HP 436A 2016A07891 |May 11,07 |1 Year
6. [Power Sensor |Agilent 8482B My41090514 |May 11, 07 |1Year

6.2.Test Information

EUT: 54M Wireless ADSL2+ Router

M/N: TD-W8901G

Test Date: Jan.06, 2008

Ambient Temperature: 23°C

Relative Humidity: 60%

Test standard: FCC PART 15C: 15.247

Test mode: IEEE 802.11b TX / IEEE 802.11g TX

Test Frequency: CHI: 2412MHz CH6: 2437MHz CHI11: 2462MHz
Tested By: Jamy

6.3.Test Procedure

The transmitter output was connected to a power meter via a Attenuator, use the power
meter to read out the peak out put power.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018
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6.4.Test Results
Test mode: IEEE 802.11b TX
Read(PK) |Cable loss | Atten loss| Result | Limit .
Test CH Conclusion
(dBm) (dB) (dB) (dBm) | (dBm)
CHI: 2412MHz 17.76 0.6 0 18.36 30 PASS
CH6: 2437MHz 17.35 0.6 0 17.95 30 PASS
CHI11: 2462MHz 17.04 0.6 0 17.64 30 PASS
Test mode: IEEE 802.11g TX
Read(PK) |Cable loss| Atten loss| Result | Limit .
Test CH Conclusion
(dBm) (dB) (dB) (dBm) | (dBm)
CH1: 2412MHz 13.51 0.6 0 14.11 30 PASS
CH6: 2437MHz 13.65 0.6 0 14.25 30 PASS
CHI11: 2462MHz 13.57 0.6 0 14.17 30 PASS

Note: Result= Read + Cable loss + Atten loss

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018
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7. BAND EDGE COMPLIANCE TEST

7.1.Test Equipment

Item |[Equipment |[Manufacturer [Model No. [Serial No. Last Cal. |Cal. Interval
1. |Spectrum |Agilent E4407B MY41440292 [May 11, 07 |1 Year

2. |Amp HP 8449B 3008A00863 (May 11,07 |1 Year

3. |Antenna EMCO 3115 9607-4877  |Jan. 23,07 |[1.5 Year

4. |HF Cable |Hubersuhne |Sucoflex104 |- May 11,07 |1 Year

7.2 . Test Information

EUT: 54M Wireless ADSL2+ Router

M/N: TD-W8901G

Test Date: Jan.06, 2008

Ambient Temperature: 23°C

Relative Humidity: 60%

Test standard: FCC PART 15C: 15.247

Test mode: IEEE 802.11b TX / IEEE 802.11g TX
Test Frequency: CHI: 2412MHz  CHI1: 2462MHz
Test By: Jamy

7.3.Test Results

Pass

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018



Test mode: IEEE 802.11b TX
CHI1: 2412MHz
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Test mode: IEEE 802.11g TX
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8. POWER SPECTRAL DENSITY TEST

8.1.Test Equipment

Item |[Equipment |[Manufacturer [Model No. [Serial No. Last Cal. |Cal. Interval
1. |Spectrum |Agilent E4407B MY41440292 [May 11, 07 |1 Year

2. |Amp HP 8449B 3008A00863 (May 11,07 |1 Year

3. |Antenna EMCO 3115 9607-4877  |Jan. 23,07 |[1.5 Year

4. |HF Cable |Hubersuhne |Sucoflex104 |- May 11,07 |1 Year

8.2.Test Information

EUT: 54M Wireless ADSL2+ Router

M/N: TD-W8901G

Test Date: Jan.06, 2008

Ambient Temperature: 23°C

Relative Humidity: 60%

Test standard: FCC PART 15C: 15.247

Test mode: IEEE 802.11b TX / IEEE 802.11g TX

Test Frequency: CHI: 2412MHz CH6: 2437MHz CHI11: 2462MHz
Test By: Jamy

8.3.Test Procedure

The transmitter output was connected to a spectrum analyzer via a Attenuator . The
power density was measured by spectrum analyzer with 3 KHz RBW and 30KHz VBW,
sweep time=span/3KHz.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018
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8.4.Test Results
Test mode: IEEE 802.11b TX
Read(PK) Cable loss | Atten loss Result Limit .
Test CH Conclusion
(dBm/3KHz) (dB) (dB)  |(dBm/3KHz) | (dBm/3KHz)
1 -12.98 0.6 0 -12.38 8 PASS
6 -13.78 0.6 0 -13.18 8 PASS
11 -14.41 0.6 0 -13.81 8 PASS
Test mode: IEEE 802.11g TX
Read(PK) Cable loss | Atten loss Result Limit .
Test CH Conclusion
(dBm/3KHz) (dB) (dB) | (dBm/3KHz) | (dBm/3KHz)
1 -20.32 0.6 0 -19.72 8 PASS
6 -21.05 0.6 0 -20.45 8 PASS
11 -24.15 0.6 0 -23.55 8 PASS

Note: Result= Read + Cable loss + Atten loss

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08018
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Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz
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Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz
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9. MPE ESTIMATION

FCC ID:TE7TDW8901G

9.1.Limit for General Population / Uncontrolled Exposures

Page 9-1

Frequency

Power density (mW/cm?)

Averaging time (minutes)

300MHz~1.5GHz

F/1500

30

1.5GHz~100GHz

1.0

30

Frequency (MHz) Power density (mW/cm?) Averaging time (minutes)
2412 1 30
2437 1 30
2462 1 30

Note: F = Frequency in MHz

9.2.Estimation Result
2.1 IEEE 802.11b Mode

Channel

Frequency(MHz) Peak output antenna  |antenna gain
power(dBm) gain(dBi) |(Linear)
1 2412 18.36 5 3.16
6 2437 17.95 5 3.16
11 2462 17.64 5 3.16
Channel |Frequency(MHz) |Peak output power to antenna| Power density at
(mW) 20cm(mW/ cm®)
1 2412 68.55 0.043
2437 62.37 0.039
11 2462 58.08 0.037
2.2 IEEE 802.11g Mode
Channel | Frequency(MHz) Peak output antenna antenna gain
power(dBm) gain(dBi) (Linear)
1 2412 14.11 5 3.16
6 2437 14.25 5 3.16
11 2462 14.17 5 3.16
Channel | Frequency(MHz) |Peak output power to antenna| Power density at
(mW) 20cm(mW/ cm®)
1 2412 25.76 0.016
6 2437 26.61 0.018
11 2462 26.12 0.016

Audix Technology (Shenzhen) Co., Ltd.
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10. ANTENNA REQUIREMENT

10.1 STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional
radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. And according to FCC 47 CFR Section
15.247 (b), if transmitting antennas of directional gain greater than 6dBi are used, the
power shall be reduced by the amount in dB that the directional gain of the antenna
exceeds 6dBi.

10.2 ANTENNA CONNECTED CONSTRUCTION

The antenna used for this product is antenna with SMA-B connector (see EUT
photo) that no antenna other than that furnished by the responsible party shall be used
with the device, The maximum peak gain of this antenna is only 3dBi.
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11.DEVIATION TO TEST SPECIFICATIONS

[ NONE]
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